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AUDIMUTE ACOUSTICOLOR® ACOUSTIC CEILING CLOUD

TEST Report Audimute AcoustiColor® Acoustic  Ceiling Cloud
 The test report quotes the frequency dependent
sound absorption data as well as the single number
ratings. Data taken from Test Report RAL-A17-297
conducted by Riverbank Acoustical Laboratories.
Complete test results are available upon request.
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